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Record of initiation of Novel Oral Anticoagulants (NOAC’s) in Non Valvular AF

- once completed please file in patients notes

Medication will not be issued by SHH Pharmacy Dept without a compliant, completed request form. Any use outside NICE TA will mean the cost will be passed back to the Trust unless CCG has given prior individual approval 
Patient’s Name




GP Name & Practice



  

DOB 






NHS number
I confirm that use is within the NICE TA  Approved licensed indications and confirm that the patient does not have any of the following (tick to confirm each point has been considered)

( Any contraindication to taking the medication  including low renal function (CrCl <15ml/Min for all drugs except Dabigatran which is contraindicated <30ml/min)
( A history of injurious falls e.g. fracture, dislocation or laceration requiring suture

( Active bleeding e.g. wounds, lesions or active peptic ulceration

( Uncontrolled hypertension

( Alcohol consumption outside of normal limits or hepatic disease associated with coagulopathy
( A history of poor or non-compliance with anticoagulants or current medication
I also confirm that the patient has
( Given fully informed consent, been fully counselled & been given the patient information leaflet 
( Non-valvular AF with one or more of the risk factors shown below -Please indicate chosen NOAC, tick relevant boxes to show that patient fulfils NICE criteria, has adequate renal function for the soe given and indicate which dosage has been prescribed
Please tick indication for use  please note, not to be used in Valvular AF
	Criteria
	Edoxaban
	Dabigatran
	Rivaroxaban
	Apixaban

	
	( Congestive  HF            

( Hypertension 
( Age >75years
( Diabetes mellitus        

( Prior stroke orTIA

	( Previous stroke, TIA or systemic emboli

( Left ventricular ejection fraction below 40%  
(Symptomatic HF of NYHA II or above             

(Age >75 years of age
                            

Age >65 years with one of the following 

( Diabetes mellitus 
                                        

( Coronary artery disease                      

( Controlled Hypertension 
	( Congestive  HF            

( Hypertension 
( Age >75years
( Diabetes mellitus        

( Prior stroke orTIA
  


	(Congestive HF
(Hypertension 
(Age >75years 
(Diabetes mellitus 
(Prior stroke or TIA


	Dose
	Tick dosage prescribed  
( Edoxaban 30mg daily
CrCl 15-49 ml/min

Gastritis or oesophagitis

Interacting drugs e.g. ciclosporin

Weight less 60kg.

( Edoxaban 60mg daily

	Tick dosage prescribed 
( Dabigratran  110mg BD 

Patients aged 75 and over

Interacting drugs e.g verapamil
High bleeding risk, or low thrombosis risk

Weight less than 50kg
Moderate renal impairment (30-50ml/min).

( Dabigatran 150mg BD

	Tick dosage prescribed  
( Rivaroxaban 15mg daily
 CrCl 15-49 ml/min

( Rivaroxaban 20mg daily
	Tick dosage prescribed  
(     Apixaban 2.5mg BD  

Used in patients with at      least 2 of the following-  aged 80 or above, serum Cr of 133 or more, weight less 60kg.
( Apixaban 5mg BD 

	Prescribers Signature _________________________________Print Name___________________________-
Date

	For SHH pharmacy use;- 

For Stockport Patients Only:- Give to pharmacy office to send to Stockport Medicines Management Office 

For all non Stockport Patients:-  photocopy of NOAC Form  to be posted with discharge letter to GP do not send to Stockport Medicines Management Office

Information reviewed and approved by SHH pharmacist







Print pharmacists name 







Date


